



DEPARTMENT OF CIVIL ENGINEERING
FACULTY OF ENGINEERING, KING MONGKUT'S INSTITUTE OF TECHNOLOGY
LADKRABANG BANGKOK THAILAND. TEL. 02 - 326 - 4216

BONDING TEST

Project : WATERDUR 731

Req. No. 52-925

Sample From: WATERSTOP PRODUCT CO., LTD.

Req. Date : 15/09/2009

Sample Description : Waterdur 731 ใยซีเมนต์ใยระหว่างเหล็กกับคอนกรีต

Date of testing : 20/10/2009

ระยะฝังเหล็ก 20 cm. ในตัวอย่างทรงกระบอกขนาด 15 x 30 cm. (Waterdur 731 อายุ 7 วัน)

Specimen No.	Type of Steel	Load (kg)	Remark
1	DB12	4,187	วิบัติบริเวณเหล็ก, ขนาดรูเจาะ 25 mm.
2	DB12	4,251	วิบัติบริเวณเหล็ก, ขนาดรูเจาะ 20 mm.
3	DB16	10,143	วิบัติบริเวณคอนกรีต, ขนาดรูเจาะ 32 mm.
4	DB16	9,052	วิบัติบริเวณคอนกรีต, ขนาดรูเจาะ 25 mm.



Note:

- 1) There are 4 Tested sample for This Data Sheet
- 2) Certification Applies to Test Samples Only.
- 3) No Erasure or Alterations.

Test By

Mr. Sombat Natesawang

Certified By

สมเกียรติ สอนพุก

